

Inspection Report

Report No.: XYSL-130523
 Supplier : XY-GLOBAL

Inspection Date: 17th Jun, 2013
 Inspector: Leo

Inspection only for: PO . XYSL-130523 Item No. XY11SL013	Inspection Result: PASS
---	-----------------------------------

Description	Finished Q'ty	Sample Size	Defect Found	Defects Description	Acceptable Q'ty
XY11SL013	6000PCS	5% inspection	0pcs	No failure	6000pcs

Appearance Inspection :
No failure,
Dimension Inspection:
No failure , below measurement report for reference.
Assembly Test:
No failure
Inspection Summary
The inspection sample plan is 100% inspection.

Digital photo records :																																																																																																							
1. Packing	2. Product																																																																																																						
3. Product	4 Product																																																																																																						
	<table border="1"> <tr> <td colspan="2">④ ② ③ ④ ⑤ ⑥ ⑦ ⑧ ⑨ ⑩ ⑪ ⑫ ⑬ ⑭ ⑮ ⑯ ⑰ ⑱ ⑲ ⑳ ㉑ ㉒ ㉓ ㉔ ㉕ ㉖ ㉗ ㉘ ㉙ ㉚ ㉛ ㉜ ㉝ ㉞ ㉟ ㊱ ㊲ ㊳ ㊴ ㊵ ㊶ ㊷ ㊸ ㊹ ㊺ ㊻ ㊼ ㊽ ㊾ ㊿</td> </tr> <tr> <td>①</td> <td>②</td> <td>③</td> <td>④</td> <td>⑤</td> <td>⑥</td> <td>⑦</td> <td>⑧</td> <td>⑨</td> <td>⑩</td> <td>⑪</td> <td>⑫</td> <td>⑬</td> <td>⑭</td> <td>⑮</td> <td>⑯</td> <td>⑰</td> <td>⑱</td> <td>⑲</td> <td>⑳</td> <td>㉑</td> <td>㉒</td> <td>㉓</td> <td>㉔</td> <td>㉕</td> <td>㉖</td> <td>㉗</td> <td>㉘</td> <td>㉙</td> <td>㉚</td> <td>㉛</td> <td>㉜</td> <td>㉝</td> <td>㉞</td> <td>㉟</td> <td>㊱</td> <td>㊲</td> <td>㊳</td> <td>㊴</td> <td>㊵</td> <td>㊶</td> <td>㊷</td> <td>㊸</td> <td>㊹</td> <td>㊺</td> <td>㊻</td> <td>㊼</td> <td>㊽</td> <td>㊾</td> <td>㊿</td> </tr> <tr> <td>①</td> <td>②</td> <td>③</td> <td>④</td> <td>⑤</td> <td>⑥</td> <td>⑦</td> <td>⑧</td> <td>⑨</td> <td>⑩</td> <td>⑪</td> <td>⑫</td> <td>⑬</td> <td>⑭</td> <td>⑮</td> <td>⑯</td> <td>⑰</td> <td>⑱</td> <td>⑲</td> <td>⑳</td> <td>㉑</td> <td>㉒</td> <td>㉓</td> <td>㉔</td> <td>㉕</td> <td>㉖</td> <td>㉗</td> <td>㉘</td> <td>㉙</td> <td>㉚</td> <td>㉛</td> <td>㉜</td> <td>㉝</td> <td>㉞</td> <td>㉟</td> <td>㊱</td> <td>㊲</td> <td>㊳</td> <td>㊴</td> <td>㊵</td> <td>㊶</td> <td>㊷</td> <td>㊸</td> <td>㊹</td> <td>㊺</td> <td>㊻</td> <td>㊼</td> <td>㊽</td> <td>㊾</td> <td>㊿</td> </tr> </table>	④ ② ③ ④ ⑤ ⑥ ⑦ ⑧ ⑨ ⑩ ⑪ ⑫ ⑬ ⑭ ⑮ ⑯ ⑰ ⑱ ⑲ ⑳ ㉑ ㉒ ㉓ ㉔ ㉕ ㉖ ㉗ ㉘ ㉙ ㉚ ㉛ ㉜ ㉝ ㉞ ㉟ ㊱ ㊲ ㊳ ㊴ ㊵ ㊶ ㊷ ㊸ ㊹ ㊺ ㊻ ㊼ ㊽ ㊾ ㊿		①	②	③	④	⑤	⑥	⑦	⑧	⑨	⑩	⑪	⑫	⑬	⑭	⑮	⑯	⑰	⑱	⑲	⑳	㉑	㉒	㉓	㉔	㉕	㉖	㉗	㉘	㉙	㉚	㉛	㉜	㉝	㉞	㉟	㊱	㊲	㊳	㊴	㊵	㊶	㊷	㊸	㊹	㊺	㊻	㊼	㊽	㊾	㊿	①	②	③	④	⑤	⑥	⑦	⑧	⑨	⑩	⑪	⑫	⑬	⑭	⑮	⑯	⑰	⑱	⑲	⑳	㉑	㉒	㉓	㉔	㉕	㉖	㉗	㉘	㉙	㉚	㉛	㉜	㉝	㉞	㉟	㊱	㊲	㊳	㊴	㊵	㊶	㊷	㊸	㊹	㊺	㊻	㊼	㊽	㊾	㊿
④ ② ③ ④ ⑤ ⑥ ⑦ ⑧ ⑨ ⑩ ⑪ ⑫ ⑬ ⑭ ⑮ ⑯ ⑰ ⑱ ⑲ ⑳ ㉑ ㉒ ㉓ ㉔ ㉕ ㉖ ㉗ ㉘ ㉙ ㉚ ㉛ ㉜ ㉝ ㉞ ㉟ ㊱ ㊲ ㊳ ㊴ ㊵ ㊶ ㊷ ㊸ ㊹ ㊺ ㊻ ㊼ ㊽ ㊾ ㊿																																																																																																							
①	②	③	④	⑤	⑥	⑦	⑧	⑨	⑩	⑪	⑫	⑬	⑭	⑮	⑯	⑰	⑱	⑲	⑳	㉑	㉒	㉓	㉔	㉕	㉖	㉗	㉘	㉙	㉚	㉛	㉜	㉝	㉞	㉟	㊱	㊲	㊳	㊴	㊵	㊶	㊷	㊸	㊹	㊺	㊻	㊼	㊽	㊾	㊿																																																						
①	②	③	④	⑤	⑥	⑦	⑧	⑨	⑩	⑪	⑫	⑬	⑭	⑮	⑯	⑰	⑱	⑲	⑳	㉑	㉒	㉓	㉔	㉕	㉖	㉗	㉘	㉙	㉚	㉛	㉜	㉝	㉞	㉟	㊱	㊲	㊳	㊴	㊵	㊶	㊷	㊸	㊹	㊺	㊻	㊼	㊽	㊾	㊿																																																						
5. Product:	6. The test report																																																																																																						

